‘ -

P-576-CSRSULEIA-DISTILLERY-122020

(Revision - 01)

SUMMARY ENVIRONMENTAL IMPACT ASSESSMENT
(EIA) REPORT

(IN ENGLISH AND MARATHI)
FOR
ESTABLISHMENT OF 45 KLPD MOLASSES BASED DISTILLERY

BY

CHHATRAPATI SAMBHAIJI RAJE SAKHAR UDYOG LTD.

AT: HUSSAINPUR, POST: CHITE PIMPALGAON
TAL. & DIST- AURANGABAD, MAHARASHTRA

PREPARED BY

EQUINOX

Equinox Environments (India) Pvi. Ltd.

EQUINOX ENVIRONMENTS (1) PVT. LTD.

Environmental; Civil & Chemical Engineers, Consultants and Analysts, Kolhapur (MS)
E-mail: projects@equinoxenvi.com, eia@equinoxenvi.com

An ISO 9001 : 2015 & QCI - NABET Accredited Organization

AUGUST - 2021

NABET




IR, . RRIftuRTE, 1./ dusieR (simEe) 9 @ $39000

GCHHATRAPATI SAMBHAJI RAJE SAKHAR UDYOG LTD.
[...]
% % T RUPEES Twenty Five Thousand Only ' % }
4 .
% ¢ TR | 25000.00 5
9 é 101 0004934154_13 Key: YAKGEQ Sr. No: 910183 AMOUNT BELOW 25001(0/5) AU / VALUE RECEIVED
% i Name of Applicant CHHATRAPATI SAMBHAJI RAJE SAKH
STATE BANK OF INDIA AuT! BRANCH MANAGER
erat 9IRaT / DRAWEE BRANCH:AURANGABAD(MAH
FARTMAGATAWA LT e 3 7 R ®Ig T . /ICODE No: 01716
VALID ONLY IF COMPUTER PRINTED VALID FOR 3 MONTHS ONLY

31,50,000- T %%ﬂ%%ﬂﬁﬁmmmﬁﬁmﬁ%% 1

INSTRUMENTS FOR  1,50,000/- & ABOVE ARE NOT VALID UNLESS SIGNED BY TWO OFFICERS

"Li5LE3" 00000:2000r 0OOLYT 3 WB

Scanned with CamScanner



INDEX

SR. NO. DESCRIPTION PAGE NO.
1. SUMMARY EIA IN ENGLISH 1-19
2. SUMMARY EIA IN MARATHI 20-38




Summary of Draft EIA Report For
The Establishment of 45 KLLPD Molasses based Distillery in the Existing

Premises of Chhatrapati Sambhaji Raje Sakhar Udyog Ltd, (CSRSUL);

Dindayal Nagar At: Hussainpur, Post: Chite Pimpalgaon Tal. & Dist.: Aurangabad,
Mabharashtra.

1) THE PROJECT

Chhatrapati Sambhaji Raje Sakhar Udyog Ltd, (CSRSUL) located At: Hussainpur, Post:
Chite Pimpalgaon Tal. & Dist- Aurangabad, Maharashtra. Industrial site is towards South —
East of Aurangabad, at a distance of about 21 Km from site. Existing cane crushing capacity
of the sugar factory is about 1,250 TCD. First crushing season for sugar factory was done in
year 2001 as Chhatrapati Sambhaji Raje Sakhar Udyog Ltd. The proposed establishment of 45
KLPD molasses based distillery would be in existing 1,250 TCD Sugar Factory & 3 MW Co-
gen Plant premises.

As per the provision of “EIA Notification No. S. O. 1533 (E)” dated 14.09.2006 as amended
vide Notification dated 13 June 2019, the proposed project comes under Category - B.
Accordingly, Form -1 application is submitted to SEAC, DoE and ToRs granted on 04.06.2021.
Proposed establishment of distillery would be formulated in such a fashion and manner so that
the utmost care of Safety Norms and Environment Protection shall be taken. Details of capital
investment are given in table 1.

Table 1 Project Investment Details

. . Capital Investment (Rs. Cr.)
No. Industrial Unit Existing | Proposed Total
1 Sugar Factory 4245 -- 42.45
2 Distillery - 48.00 48.00
3 Co-gen Plant 6.83 -- 6.83
Total 49.28 48.00 97.28

2) THE PLACE

Proposed establishment of distillery shall be carried out in existing premises of Sugar Factory
& Co-gen Plant by CSRSUL. Total land acquired by the CSRSUL is 29.62 Ha. Out of this total
built up area of proposed distillery will be 2.8 Ha and under existing Sugar Factory & Distillery
is 7.41 Ha. Refer Appendix - A of Draft EIA report for plot layout plan. A No Objection
Certificate (NOC) for proposed establishment project has been obtained from the Husainpur
Grampanchayat. Same is presented at certificates and other documents of EIA report.

Table 2 Area Break up
No Particulars Existing Proposed Total

1 Total Plot area 2,96,228 - 2,96,228

2 | Built-up Area
Sugar Factory built up Area 52,460 - 5,24,60
Ethanol Plant 4,395 - 4,395
Total Distillery Area 0 28,000 28,000
il Mill (leese to) 1,284 - 1,284
Area under road 16,000 - 16,000

Total Built up Area 74,139 28,000 1,02,139

3 Garden Area 8,000 0 8,000

Green belt area 20,000 77,019 97,019




No Particulars Existing Proposed Total
7% 26% 33%
Total Area Under Green Belt 28,000 77,019 1,05,019
4 | Residential colony & Other Amenities 3,264 - 3,264
5 | Parking Area 1,12 - 1,12
6 Open Area 1,90,713 - 85,694

3) THE PROMOTERS

CSRSUL promoters are well experienced in the field of Sugar Factory & Co-gen Plant and
have made a thorough study of entire project planning as well as implementation schedule. The
names and designations of the promoters are as under-

Table.3 List of Promoters

No. Name Designation
1 Hon. Bagde Haribhau Kisanrao Executive Chairman & MD
2 Hon. Deshpande Vivek Shankarrao Director
3 Hon. Patel Deojibhai Prabatbhai Director
4 Hon. Ukarde Baliram Abhaji Director
5 Hon. Kakade Prakash Bhaulal Director

4) THE PRODUCTS

Details of products envisage to be manufactured under proposed Distillery as well as those are
manufactured under existing Sugar Factory & Co-gen plant are presented in following table

Table 4. Product & By-product of for integrated Complex

Industrial Product & By-product Unit Quantity
unit Existing | Proposed Total
Distillery Product
(45 KLPD) | Ethanol/ ENA/RS KLPD - 45 45
By-product -
Fusel Oil MT/D - 0.09 0.09
Carbon Di-oxide (CO;) Gas MT/D - 37 37
Compost MT/D 40 40
Sugar Factory | Product
(1250 TCD) | Sugar (10%)* MT/M 3750 - 3750
By-product
Molasses (4%)* MT/M 1500 - 1500
Bagasse (32%)* MT/M 12000 - 12000
Press mud (3.2%)* MT/M 1200 - 1200
Et(}g‘(‘)ngﬁ;}g;t Ethanol KLPD 60 i 60
Co-(%elr\ldlzila)nt Electricity MW 3 - 3

5) THE PURPOSE

Alcohol has assumed very important place in the Country’s economy. It is a vital raw material
for a number of chemicals and also a renewable source of energy. It has been a source of a
large amount of revenue by way of excise duty levied by the Govt. on alcoholic liquors. It has
a potential as fuel in the form of power alcohol for blending with petrol. Also, the fermentation
alcohol has great demand in countries like Japan, U.S.A., Canada, Sri Lanka etc., as the

2



synthetic alcohol produced by these countries, from naphtha of petroleum crude, is not useful
for beverages. Considering the above facts as well as availability of raw material, management
of CSRSUL decided for establishment of distillery.

6) MANUFACTURING PROCESS
Figure 1 Integrated Manufacturing Process Operations

Sugar Factory
.
Weighment & Cane
p ti e e ' To Grid
\ ool J ' Cogeneration Plant !
I I
s 2 N ip ! 1
. - agassel = |
Cane Milling/ Crushing — Boiler e Turbines —_—
L ) I € I
1 I
v S T i e e e ) = e To Factory
h Ash ——> Brick Manufacturer/ Manure
L Clarification N DU \

I
Distillery Unit

5 Compost as
+—>
Manure

I Bio-Composting |
Digested Spent Wash 'T‘

Juice Sulphitation

Biogas to

Boiler

)

1
1
1
1
1
1
1
I
1
I Spentwash Tank | :
1
1
]
]
1
I
I
1

I
I
I
]
I
I
i | Bio-Methanation }
I
]
1
1
I
|}

Molasses Raw Spent WashT
! T Alcohol
——> Fermentation Distillation >

1
1
]
|
|
|
I
]
]
]
|
I
L
1
|
|
I
|
Juice Extraction & L
|
|
|
I
1
1
]
|
|
1
1
|
]
]
|
I
I

Centrifuging

Storage

|

Storage of Sugar

)
)
)

—

7) ENVIRONMENTAL ASPECTS

CSRSUL has implemented an effective ‘Environmental Management Plan’ and various aspects
of the same are as follows: -

A. Water Use, Effluent Generation and its Treatment

a. Water Use

Total water requirement for proposed distillery shall be to the tune of 995 M?3/Day. Out of this
94 CMD will be Fresh water taken from Sukhana River, 376 CMD will be recycled water
proposed Distillery CPU condensate, 119 CMD will be Existing ETP & proposed STP treated
effluent & 406 CMD water from Rain Water Harvesting. Total 81% recycle water will be used
in distillery.

For existing Sugar Factory & Co-gen plant total 684 CMD water is used. Out of this 40 CMD
is fresh water taken from Sukhana river, 625 CMD is recycled water from sugarcane
condensate and 19 CMD is water from rain water harvesting. More details about water budget
are presented in EIA report at Chapter 2



Table 5 Water Consumption & Effluent Generation in Proposed Distillery

No. Description Water Consumption | Effluent Generation Treatment
(M3/D) (M3/D)
1 | Domestic # 3 To be treated in Proposed
> STP
2 | Industrial
a. Fermentation Raw Spent wash — 360 | Raw Spentwash shall be
Dilution Conc. Spent wash -72 | primarily treated in Bio-
methanation plant followed
by conc. in Multi Effect
Evaporator (MEE).
*357 Concentrated  spentwash
will be forwarded to bio-
composting.
MEE Condensate — | MEE condensate, spent
288 lees, cooling blow down,
Spent lees —61 boiler blow down, lab &
b. Coolin Tower PR washing shall be forwarded
Make ugp 63 (44+719) 7 to Distillery CPU.
c. Boiler Makeup 36 19 Treated CPU Effluent
d. Lab & Washing #n ) 100% Recycle in Process.
e. DM Backwash 7 7 Efﬂuent shall b}f’ recy;ie}c)i
Industrial Total | 465 (89+*376)81% | Conc. Sp. wash—72 | ".P70°™ ;?ﬂ?l‘;r;fve
Recycle Other effluent — 384 P ]
Gardening & GB | 525 (*119 + 406)
FOAL®
Grand Total 99551 1(99-:‘:{ 432)6 "
Norm- 2 KL/KL of Alcohol
Fresh Water
Consumption
- 10 KL/KL of Alcohol
Effluent Generation - 8 KL/ KL of Alcohol
Spentwash Generation -
8 KL/ KL of Alcohol

Note: # - Fresh water will be taken from Sukhana River, # - Distillery CPU Treated Effluent Recycle,
$ - Existing ETP & Proposed STP Treated Water, Q — Water from Rain Water Harvesting

Table 6 Water Consumption & Effluent Generation Sugar Factory & Co-gen Plant

No. Description Water Consumption | Effluent Generation | Treatment
(M*/D) (M*/D)
Proposed STP
1 | Domestic 40 30 under
Distillery
2 | Industrial
a. Process *372 45 Treated in
b. Cooling Makeup *104 10 exis_ting ETP
c. Boiler Makeup *96 15 having
d. DM Backwash 19 14 primary,
] 1 secgndary &
e. Lab & Washing tertiary
treatment
f. Ash Quenching *1 0




No. Description Water Consumption | Effluent Generation | Treatment
(M*/D) (M*/D)
Industrial U 593(*574+19) 25
ndustrial Use 100 % Recycle
3 | Gardening & Green belt *51
* # Q
Grand Total (1+2+3) | 984 (7625+740+719)
Fresh Water Consumption
(100 Lit/ MT of Cane 15
Crushed)
Effluent Generation 68
(200 Lit/ MT of Cane
Crushed)

Note: # - Fresh water from Sukhana river, * Excess Sugar cane condensate, Q2 — Water from
Rain Water Harvesting.

b. Effluent Treatment
i) Domestic Effluent

Domestic effluent from existing activities of CSRSUL Sugar Factory & Co-gen Plant is to the
tune of 3 CMD same is being treated separately in septic tanks followed by soak pits provided
in a decentralized manner. After implementation of new Distillery, total domestic effluent from
CSRSUL campus shall be 33 CMD (Domestic effluent from Sugar Factory—3 CMD and
Distillery 30 CMD). Same shall be treated in proposed Sewage Treatment Plant (STP) under
distillery and the treated effluent shall be reused for Gardening in own factory premises.

ii) Industrial Effluent

Total effluent generated from proposed Distillery will be the form of raw spentwash @360
M?3/D (8 KL/KL of alcohol) which primarily treated in Bio-methanation plant followed by conc.
in Multi Effect Evaporator (MEE). Concentrated spentwash shall be 72 M3/D which will be
forwarded to bio-composting. Other effluents viz. spent lees @ 61 M>3*/D, MEE condensate @
288 M?3/D and other effluents @ 32 M?/D will be treated in proposed CPU under distillery unit.
Refer figure 2 for the same. Treated water from CPU to the tune of 384 M?3/D will be reused in
process and boiler makeup, thereby achieving Zero Liquid Discharge (ZLD).

Total trade effluent generated from existing sugar is 85 M3/D. same is treated in existing ETP.
Treated effluent will be given to green belt in own factory premises. Flow chart of sugar factory
ETP is presented at figure 3.



Condensate &

Figure 2 Flow Chart of Proposed Distillery CPU

Other Effluents

RAS
384 CMD ) Buffer Tank Tube Settler: (€= == = = simme e o -
Reaction (5 X 5 M X3 M) (3X3X3M) |
l Tank V. >
Equalization Tank MBBR
S— S
(8X8MX3 M) I-,__l ) (14 X8 M X4 M)
- T
! :
’ v
| Slu:l:);: To Sludge To Sec. Clarifier
3 Tube Settler Flash (8M @ x3MSwD)
(3X3X3M) Miver
O <= «— «— |
RO 20 c;:c;/ Hr 20 c:i:/m . Flocculator
Plant - : Intermediate Tank
al Treated Sump (5X5X3M) \ RAS
(8X8X3M) =csseoes >
Excess |
Permeate for Sludgeto ¢ (___________________5"‘_"“_";'/
Reuse 376 CMD Disposal
l Sludge Dewatering
No | Param. Unit Inlet Outlet Unit
1 pH N 5.6 7-8 Filtrate t?[:::ahzanon
2 | cop /lit | 4000-8000 | <100 -
mg/lit B = RAS: Return Activated Sludge
3 | BOD mg/lit 2000-3500 <50 SDB: Sludge Drying Beds
ACF : Activated Carbon filter
4 TDS mg/lit 1200-1500 <100 PSF : Pressure Sand Filter
Figure 3 Flow Chart of Existing Sugar Factory ETP
Inlet
85 CMD
Equalization Tank Primary Tube Settler >
" (18X 13 X5 M) (7.5 X5 X 2.50 M)
Screen & V Notch
(1X1X1.5M) Oil & Grease Trap (2 Nos.)
(3X2X3M)
Treated Water Tank Sec. Settling Tank Aerationank \
RN (7.50 X2.5M) (21X12X3.5M)

L s |
|
|

. !
! RAS '
| RPN AP RO S LRIR B ORI P S LIS v S U
Treated Water Storage Tank To !
1
(23 X16 X6 M) _)GB / \'/ Excess Sludge
Irrigation
SDB- (2 Nos)
No | Para Inlet Outlet (4X2X1.5MEach) Note:
1 [pH 5-6 7-8 RAS: Return Activated Sludge
oo zom 25l <30
- 2 PSF: Pressure Sand Filter
4 |TDS 1,800-2,200| < 2,100 ACF : Acti d Carbon filt
5 Tss 250-300 <100 : Activated Carbon filter




Figure 4 Flow Chart of Proposed STP

Inlet
33 _ ¢ - .
M3/Day Bar Screen 0&G Equalization Pump Sedslgnpear:;atit;onn & Anaerobic Contact
——| Chamber Chamber Tank ——> Chamber Media Chamber
(3Mm9) (3 ™) (35 M?) (4.669 M) (9.142 M3)
A
1
1 Recirculation
- Line
Disinfection Sedimentation Moving Bed
Treated Water Tank
To Reuse <— red e( 20 :Af)r an Chamber Chamber Chamber
(0.240 M3) (4.336 M3) (8.750 M3)
No. | Parameter Unit Inlet Outlet
1 |pH 6.0-8.5 6.0-8.5
2 | COD mg/lit 400 - 500 <50
3 |BOD mg/lit 250 - 300 <20
4 | TSS mg/lit 150 - 250 <30
5 [0&G mg/lit 20 - 30 <10

B. Air Emissions

Under proposed Distillery a new boiler of 15 TPH capacity will be installed. Bagasse (137
MT/D) or Biogas (17550 M3/D) used as fuel for the same. ESP as APC equipment attached to
the 50 M adequate stack height. Under existing activity of Sugar Factory & Co-gen Plant, 40
TPH bagasse based boiler is already installed. Wet scrubber is already installed as APC along
with stack of 65 M. DG sets of capacity 500 & 320 KVA is installed under existing unit. Diesel
is used as fuel for the same. New 625 KV A DG set will be installed under new distillery. Details

of Boilers are presented at table 7.

Table 7. Details of Boiler and Stack in CSRSUL

No Description Proposed (Distillery) Existing (Sugar Factory)
Attached to- Boiler DG Set Boiler DG Set (No.
2)
1 Boiler Capacity 15 TPH 625 KVA 40 TPH 500 & 320
KVA
2 | Fuel type Bagasse / Biogas HSD Bagasse Diesel
3 | Fuel Qty., 137MT /17550 74Lit/ Hr. 440 20 Ltr/ Hr.
(MT/D) M3/D
4 | MOC RCC - RCC -
5 | Shape Round -- Round --
6 | Stack Height (M) 50 8 65 5 M ARL
7 | Diameter (M) 2 -- 3.25 --
8 | APC Equipment ESP -- Wet Acoustic
Scrubber Enclosure




C. Noi

se Pollution Aspect

1. Sources of Noise

1.

1l

iil.

1v.

In the Distillery, very high noise generating sources would not exist. Expected noise
levels in the section would be about 70 dB (A) or so. Adequate noise abatement
measures like silencer & maintenance of pumps, motors, and compressors would be
carried out and enclosures would be provided to abate noise levels at source. Moreover,
enclosures to the machinery would be provided wherever possible.

Fermentation section & distillation section would be the other minor noise generating
sources. The expected noise levels in these sections would be in range of 70 to 80 dB(A).
Existing sugar factory and co-gen; noise generating sources are the boiler house, turbine
rooms, cane crushing section and mill house, etc.

Adequate green would be developed in phase wise manner in and around the industry.
So that it would further attenuate the noise levels.

2. Control Measure

Isolation, separation and insulation techniques to be followed, PPEs in the form of earmuffs,
earplugs etc. would be provided to workers. D.G. Sets are enclosed in a separate canopy to

reduce

the noise levels.

D. Hazardous Wastes

No any hazardous waste would be generated from Distillery project. Hazardous waste
generated from existing sugar factory and their disposal methods is presented in table 8.

Table 8 Details of Hazardous Waste

No. Industrial Category Quantity Disposal
Unit MT/M)
1 |Sugar & Co-gen| 5.1- Spent Oil 50 Burnt in Boiler
No hazardous waste will be generated from proposed distillery.

E. Solid Wastes

Table 9 Solid Waste Generation & Disposal

. . Quantity (MT/M) .
No. | Industrial Unit Type Existing | Proposed Disposal
Brick
Distillery Boiler Ash - 6 Manufacturlng/ Cpmpost
1 Filler Material
(Proposed)
Yeast Sludge — 8 Used for Compostin
CPU Sludge 0.5 POStng
) Sugar & Co- | ETP Sludge 0.05 -- Used as Manual
gen Boiler Ash 6 -- Manure / Brick manufacture

F. Odor Pollution

There are number of odour sources such as molasses handling and storage, fermentation and